




BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-2-1

November, 2015

21 22

21
22

2122

9

20

16

6

17

11

16

8

19

7181210145

19

16 4

13

15

CENTER TRANSFER GEARBOX ASSY (1:1.5)
Mfg. by Comer

For 2308 Models

REF.       PART
NO.         NO.            DESCRIPTION                                               QTY.

           50075003       Transfer Gearbox Assembly                           1
   1          70348          Shim 45.3 x 65.3 x 0.3                                       3
   2          70351          Shim 45.3 x 65.3 x 1.0                                       4
   3          70740          Shim 45.3 x 65.3 x 2.5                                       1
   4          70905          Locknut, M45 x 1.5                                             1
   5       50076379       Housing                                                              1
   6          71542          Extension AC                                                     1
   7       50076380       Cover                                                                 1
   8          71544          Shaft, 1-3/8” Z21                                                1
   9       50076381       Shaft, 1-3/4” Z20                                                1
  10      50076382       Pinion Forged Z18 M5.7                                    1
  11      50076383       Crown Forged Z27 M5.7                                    1
  12      50076384       Spacer 45.3 x 60.3 x 5                                       1
  13         71549          Parallel Key 14 x 9 x 38.5                                  1
  14      50076385       Parallel Key 14 x 9 x 34                                     1
  15         71548          Bearing 32209                                                    1
  16         70796          Bearing 30209                                                    3
  17      44153BH       Hex Bolt, M10 x 22 UNI5739 8.8                      16
  18         70181          Plug, 3/8” Gas                                                    4
  19         71547          Double Lip Seal 45 x 72 x 8                               2
  20      50076386       Dust Lip Seal 52 x 85 x 10                                 1
  21      70349BH       Shim 45.3 x 65.3 x 0.4                                       3
  22         70350          Shim 45.3 x 65.3 x 0.5                                       3

© 2019 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-2-2

November, 2015

OUTBOARD GEARBOX ASSEMBLY
FOR

2308 MODELS

REF.          PART                                                     
NO.              NO.                

DESCRIPTION                      QTY.

            00791027BH         Gearbox Assembly                  1
  1           00791029           Housing,EZ40 Gearbox             1
  2           00791030           Cap, EZ40 Gearbox                  1
  3           00791031           Shaft, Input EZ40 Gearbox       1
  4           00754753           Seal, Oil 35x72x10                    1
  5           50074091           Site Windowl 72mm                  1
  6            61364C8            Capscrew, M10-1.5x16Gr.8.8   4
  7           00790985           Plug, Vent M16-1.5                    1
  8           00791032           Plug, Hex Socket Hd M6           1
  9           00791033           Shaft, Output EZ40 Gearbox     1
 10             70694              Nut, Castle M24x2.0                  1
 11          00778246           Washer, Hardened M25x44x4  1
 12          00791034           Shim Kit, Input EZ40                 2
 13          00791035           Shim Kit, Output EZ40              1
 14          00791049           Gear Kit, (15T & 22T Gears)     1
 15             71453              Bearing, Ball (35x72x17)           1
 16           2716532            Snap Ring (72x75x2.5)              2
 17             70797              Bearing, Roller (35x72x18.25)   1
 18          00791054           Nut, Castle M20x1.5                  1
 19             71305              Bearing, Roller (30x72x20.75)   1
 20             70795              Bearing, Roller (40x80x19.75)   1
 21          00753224           Snap Ring                                 2
 22          00754783           Seal, 40x80x12                         1
 23          00754773           Shield, Protective                      1
 24             70487              Cotter Pin M4x40                      1
 25             70497              Cotter Pin M5x50                      1
 26           4038609            Dipstick                                      1
 27          00790983           Seal Washer                              1
                       

22T

15T

© 2019 Alamo Group Inc.



November, 2015BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

50076685 DRIVELINE ASSEMBLY 540 RPM
ASAE Size 4

For 2308 Lift and Semi Mount

108-3-1

REF.      PART
 NO.        NO.           DESCRIPTION                                    QTY.

           50076685      Driveline Assembly                               1
   1      50076211      Complete Collar Yoke                             1
   2      50076212      Collar Kit                                                  1
   3      50076213      Cross Bearing Kit                                    2
   4      50076214      Friction Clutch Assy                                1
   5      50074284      Spring and Bolt Kit                                   8
   6      50076216      Clutch Pad                                               2
   7      50076217      Taper Pin Kit                                            1
   8         78786         Safety Decal for Outer Shaft Tube          1
   9         78608         Safety Decal for Outer Shield Tube        1
  10     50076690      Shield Assy Complete                             1
  11     50076687      Outer Shield Bearing                               1
  12     50076688      Inner Shield Bearing                                1

© 2019 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-3-2

REF.         PART
NO.            NO.              DESCRIPTION                                           QTY.

              50076029         Driveline Assembly                                     1
   1         50076391         Complete Collar Yoke (540 RPM)                 1
   2         50076390         Collar Kit                                                        1
   3         50076389         Cross Bearing Kit (CV)                                  2
   4         50076388         Wide Angle Central Part                                1
   5         50076213         Cross Bearing Kit                                           1
   6         50076214         Friction Clutch Assy                                       1
   7            78786            Safety Decal Outer Tube                               1
   8         50074284         Spring and Bolt Kit                                         8
   9         50076216         Clutch Pad                                                     2
  10        50076217         Taper Pin Kit                                                  1
  11        50076398         Outer Shield Cone (CV)                                 1
  12        50076397         Outer Shield Bearing                                     1
  13           78608            Safety Decal Inner Shield Tube                     1
  14        50076396         Inner Shield Bearing                                      1
  15        50076392         Shield Complete Assy.                                  1

50076029 C.V. DRIVESHAFT  ASSEMBLY WITH SLIP CLUTCH
540 RPM – 1-3/8” – 6 SPLINE

Used on 2308 Pull Models

November, 2015

© 2019 Alamo Group Inc.



November, 2015BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-3-3

50075959 CROSS SHAFT ASSEMBLY
(ASSEMBLED LENGTH IS 11.69” END TO END)

Mfd By Changheng

REF.         PART
 NO.            NO.              DESCRIPTION                                                  QTY.

              50075959         Cross Shaft Driveline Assembly                        1
   1         50076095         Hub, 1-3/8” Z21                                                     1
   2         50076096         Rubber Pad                                                           2
   3         50076210         Shaft, 1-3/8” Z6                                                     1
   4            20748            Flatwasher, 5/8” SAE                                           15
   5            44439            Capscrew, M16 x 2 x 80 Gr. 8.8                           6
   6         44406BH         Locknut, M16 x 2.0                                                6
   7         50070289         Fitting, Grease, M8 x 1.25                                     1
   8         50076094         Bushing                                                                12

5
7

3

6

4

8

2

4

2

8
4

6
1

5

© 2019 Alamo Group Inc.





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-4-1

LIFT & SEMI-MOUNT HITCH 
Models 2308

November, 2015

REF.    PART
NO.       NO.          DESCRIPTION                         QTY.

   1    50076001     A-Frame Weldment, RH               1
   2    50076002     A-Frame Weldment, LH               1
   3    50075995     Yoke, 2308                                   2
   4    50050416     Pivot Arm Half, LH                        1
   5    50050417     Pivot Arm Half, RH                       1
   6    50050555     Bushing, Strut Weldment              2
   7       91061        Spacer                                          2
   8       91062        Spacer, Cat 2 Std                         2
   9       91064        Pin Weldment                               2
  10      82000        Spacer, Mast                                1
  11      69528        Bushing, Mast Link                       2
  12      91507        Bushing, Strongback                    2
  13   50050393     Bushing, Wear                              3

REF.    PART
 NO.       NO.          DESCRIPTION                              QTY.

  14   50050392     Bushing, Spacer                               2
  15   50033665     Bushing, Quick Hitch Top, Cat 1      1
  16    20558BH      Pin, Lynch                                         2
  17    15908BH      Flatwasher, 1”                                   4
  18      20100        Capscrew, 1” x 9-1/2” Gr. 5              2
  19    9163200      Locknut, 1” Gr C                               2
  20    1162424      Capscrew, 3/4” x 2-1/2” Gr. 5           3
  21    9162400      Locknut, 3/4” Gr C                            5
  22      20748        Flatwasher, 5/8” SAE                       2
  23      20947        Capscrew, 5/8” x 2” Gr. 5                 2
  24    15598BH      Locknut, 5/8”                                     2
  25      19037        Capscrew, 3/4” x 5-1/2” Gr. 5           1
  26      44189        Capscrew, 3/4” x 4” Gr. 5                 1

18
17

11
17

19
32121

21

14
5

9
8

7

23 6

21
1

10 13

19
17

11
12

17

18

3
20

25

4

9
7

8

16

16 22
24

15

26
24

23
6

22

14

12

2

© 2019 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-4-2

November, 2015

REGULAR AXLE BUNDLE
For Lift & Semi-Mount Models

2308

REF.    PART
NO.       NO.          DESCRIPTION                                                   QTY.

   1    50064527     Axle Weldment                                                       1
   2  50068496SP  Caster Ass’y Laminated Tire w/Bearings               1
   3       92939        Bracket, Adjusting Axle                                          1
   4       92940        Collar, Adjusting Axle                                             1
   5       449BH       Grease Fitting                                                        1
   6       20175        Capscrew, 1/2” x 4-1/2” Gr. 5                                 1
   7       15093        Capscrew, 1/2” x 1-1/2” Gr. 5                                 2
   8     1161632      Capscrew, 1/2” x 3-1/4” Gr. 5                                 2
   9     9161600      Locknut, 1/2: Gr C                                                  5

9

8

6

9

2

3

4

7

7

5

1

© 2019 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-4-3

November, 2015

CASTER ASSEMBLY
WITH LAMINATED TIRE 

REF.        PART                                                                          
NO.            NO.             DESCRIPTION                                  QTY.

 1       50068496SP      Tailwheel Assy.                                     1
 2          50067492         Caster Fork Weld.                                 1
 3            500BH           Solid Tire Assy.                                     1
 4          50068522         Hub Casting                                          1
 5             44269            Flatwasher M12                                    4
 6          44204BH         Capscrew M12 x 1.75 x 25 Gr8.8         4
 7          50067488         Axle Bolt                                               1
 8            120BH           Slotted Nut M24 x 2                              1
 9          50068521         Bearing Assy.                                       2
10         50068525         Seal                                                      2
11         50068523         Bushing                                                 2
12         50068520         Protective Cap                                      1
13         50068524         Washer                                                 2
14         50067495         Roll Pin m10 x 50                                 2
15            20167            Cotter Pin 3/16” x 2”                             1
16           449BH           Grease Fitting                                       1

© 2019 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-4-4

November, 2015

PULL BUNDLE
Model 2308

REF.    PART
NO.       NO.          DESCRIPTION                         QTY.

   1    50075428     Tongue Assembly w/Decals         1
   2       87340        Decal, Important                           1
   3       87317        Decal, Drawbar                             1
   4       20503        Capscrew, 1” x 8” Gr. 5                2
   5     9163200      Locknut, 1”                                    2
   6    50075411     Bushing, Tongue                          2
   7    50074954     Leveling Rod Assembly                1
   8    50074953     Leveling Rod                                1
   9       15612        Jamnut, 1”                                    1
  10      87510        Clevis Assembly                           1
  11      92309        Clevis Assembly, L.H.                  1

REF.    PART
 NO.       NO.          DESCRIPTION                              QTY.

  12      92314        Pin, Swivel Link                                2
  13      20376        Flatwasher, 1” SAE                          2
  14   21020614     Cotter Pin, 3/16” x 1-1/2”                  4
  15      91074        Safety Tow Chain                             1
  16   24D25128     Jackstand Assembly                         1
  17       D767         Decal, Warning                                 1
  18      449BH        Grease Fitting                                   2
  19      12031        Hose Holder Rod                              1
  20      15093        Capscrew, 1/2” x 1-1/2” Gr. 5           1
  21      15554        Locknut, 1/2”                                     1
  22      15916        Flatwasher, 1/2”                                1

1

15

14

13

16

9

3

11

12

6

5
2

8

6

5

4

22

21

20

19

18

18

10

14

13

7

14

12

17

© 2019 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-4-5

November, 2015

AXLE ARM ASSEMBLY
SINGLE SPINDLE

For 2308 Pull Models

REF.      PART
 NO.        NO.          DESCRIPTION                                   QTY.

   1      50074950     Axle Arm Sub-Ass’y (Incl. Items 2-11)          1
   2      50074952     Axle Arm Weldment                               1
   3      50075008     Axle Mount Weldment                           1
   4         88272        Pivot Bushing                                         1
   5         15916        Flatwasher, 1/2”                                     1
   6         15806        Lockwasher, 1/2”                                   1
   7       8151600      Hex Nut, 1/2”                                          1
   8         91042        Sandwich Mount                                    1
   9      20272BH     Capscrew, 7/8” x 5-1/2” Gr. 5                1
  10        15824        Lockwasher, 7/8”                                   1
  11     44149BH     Locknut, 7/8” Gr C                                 1
  12     50073432     Hub & Spindle Assy, short                     1
  13     50073436     Spindle, Short                                        1
  14     00779456     Wheel Hub Casting w/Studs, Cups & Grease Fitt.  1
  15     00756492     Cap, Dust                                               1
  16        13198        Stud Bolt, 1/2”-20 UNF                          5
  17     00778108     Seal Kit                                                  1
  18     00750614     Wheel Nut, 1/2”-20 UNF                        5

 REF.      PART
  NO.        NO.            DESCRIPTION                                    QTY.

   19    00756490       Bearing, Adjustment Nut, 1-14 UNS       1
   20    00756493       Flatwasher, 1”                                         1
   21    00026200       Cotter Pin, 5/32” x 1-1/2”                         1
   22    00750434       Bearing Cone, 15123-1-1/2” Bore           1
   23  0371242102     Bearing Cone, LM29749-1-1/4” Bore      1
   24    00756576       Bearing Cup, 15245                                1
   25     24-6-201        Bearing Cup, LM29710                           1
   26    00003500       Grease Fitting, 1/8” MP Straight              1
   27    00779455       Hub Cap Retainer                                   1
   28    25D25593       U-Bolt                                                      2
   29       15921          Flatwasher, 3/4” SAE                              4
   30         146            Lockwasher, 3/4”                                     4
   31       19517          Hex Nut, 3/4”                                           4
   32       20779          Capscrew, 1/2” x 3-1/2” Gr. 5                  2
   33       15806          Lockwasher, 1/2”                                     2
   34       15554          Locknut, 1/2”                                           2
   35       294SP         Solid Laminated Tire Assy.                     2

15

25

13

16

9

3
11

31

6
5

2

8

33

27

35

4

22

21

20

19

32

18
10

29

28 7

171

14

12

30

26

24
2334

© 2019 Alamo Group Inc.





BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-5-1

REF.        PART
 NO.           NO.               DESCRIPTION                       QTY.

                 99565             Hydraulic Cylinder Assy         1
   1           95429             Clevis Cap                                 1
   2           95430             Rod Cap                                     1
   3        50017628          Piston                                         1
   4           95431             Rod, 1.25” Dia.                           1
   5           95426             Cylinder Tube                            1
   6           95427             Tie Rod                                      4
   7           95425             Pin, 1” Dia.                                 2
   8        21020614          Cotter Pin, 3/16” x 1-1/2”           4
   9           95433             Thread Lock                               1
  10          95428             Rod Clevis, 1.25” x 1”                1
  11          95422             Set Screw, 3/8” x 1/2” Knurled   1
  12          95420             Hex Nut, 5/8” UNF                     8
  13           -------              Hex Nut, 1”-14                           1
  14          95435             Plug, 3/4”                                   1
  15       50042072          Caution Decal                            1
  16       50017623          Seal Kit                                      1

99565 HYDRAULIC CYLINDER (AXLE ADJUSTING)
Mfd. by Monarch

3.5” Bore x 8” Stroke  1.25 Rod Dia.
3/4”– 16 ORB Ports
Used on 2308 Pull 

8     7
1

12 13    3

15      6     5

2   12

4

10

16

8

11
9

7

Cylinder Assembly Part Number Stamped Here.

14

November, 2015

© 2019 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF.         PART
 NO.           NO.               DESCRIPTION                                QTY.

   1         53340BH          Adaptor 9/16” JIC to 3/4” SAE            1
   2         24-6-434           Adaptor 9/16” JIC to 1/2” NPT            1
   3         14-40-98           90° Elbow 3/4” ORB to 9/16” JIC        1
   4            62427             Hydraulic Hose 144”                           1
   5            86500             Breather Plug                                      1

HYDRAULIC HOSES & FITTINGS
2308 Pull

63451 STOP COLLAR KIT
For Axle Cylinder

2308 Pull

108-5-2

For Axle Cylinder

4

5

1817SP RATCHET ASSEMBLY
2308 Pull

 REF.       PART
  NO.          NO.               DESCRIPTION                    QTY.

               1817SP           Ratchet Assy                         1
    1       50028265          Pin                                           2
    2       50028264          Clip Pin                                    4
    3          11810             Handle                                     1
    4          15474             Cotter Pin                                1

3

2

2

2

2

4

1

1

November, 2015

© 2019 Alamo Group Inc.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

108-6-1

January, 2019

DECAL KIT

REF.    PART
NO.       NO.          DESCRIPTION                                                       QTY.

         50076011     Decal Kit                                                                   1
   1    50061049     Decal, Bush Hog                                                       2
   2    50031214     Reflector, Red                                                           2
   3    50031212     Reflector, Amber                                                        1
   4        D552         Decal, Blade Rotation, CW                                        1
   5        D551         Decal, BladeRotation, CCW                                      1
   6        D553         Decal, Danger (Hyd. Oil & Towing)                           1
   7        D547         Decal, Danger (Driveline Entanglement)                   1
   8        D546         Decal, Danger (Guard Missing)                                 3
   9        D549         Decal, Danger/Operation                                           1
  10       D614         Decal, Danger (Thrown Object Hazard)                    2
  11       D559         Decal, Genuine Bush Hog Parts                                1
  12       D581         Decal, Lubrication Chart (Multi-Spindle)                    1
  13       D454         Decal, Warning (Crushing Hazard)                            1
  14       D813         Decal, Danger - Multilingual                                      1
  15   50074956     Decal, Model - 3308                                                  1
  16      87340        Decal, Important (Not Shown)                                   1
  17       D608         Decal, Warning, Blade Timing                                   2

11

10

3

8
8

2

1

10

13

2

8

7

5

6

14

12

15

9

4

(Under Deck)

© 2019 Alamo Group Inc.

17

17







2501 Griffin Ave.• Selma, AL 36703
(334) 874-2700

Parts Ordering 1-800-304-2836
www.bushhog.com


